Industry Therapeutic Update

Subcutaneous Immunoglobulin Therapy for Preventing Relapse and Maintaining Functional Ability in Chronic Inflammatory Demyelinating Polyneuropathy

Proceedings of an Industry Therapeutic Update held at the 70th Annual American Academy of Neurology (AAN) Meeting, Los Angeles, CA, USA Expert Reviewers: Ericka Simpson and Chafic Karam

US Neurology

SUPPLEMENT

www.touchNEUROLOGY.com

Subcutaneous Immunoglobulin Therapy for Preventing Relapse and Maintaining Functional Ability in Chronic Inflammatory Demyelinating Polyneuropathy

Proceedings of an Industry Therapeutic Update held at the 70th Annual American Academy of Neurology (AAN) Meeting, Los Angeles, CA, USA

Expert Reviewers: Ericka Simpson¹ and Chafic Karam²

1. Houston Methodist Stanley H Appel Department of Neurology, Houston, TX, USA; 2. Oregon Health & Science University, Portland, OR, USA

Effective long-term treatment of chronic inflammatory demyelinating polyneuropathy (CIDP) is critical to avoid disease progression and the increasing burden of pain, weakness and disability. There are three first-line therapies in use for patients with CIDP: corticosteroids, intravenous immunoglobulin (IVIg), and in rare instances, plasmapheresis. However, corticosteroids can be associated with toxicities when used as long-term therapy. The efficacy of IVIg is well established in terms of reducing relapses but has drawbacks including common systemic side effects that affect tolerability such as headache, nausea and diarrhea. Treatment with IVIg also requires regular (every 3 weeks) infusions, which may be inconvenient to the patient and require medical supervision. The development of subcutaneous immunoglobulin (SCIg; Hizentra® [CSL Behring, King of Prussia, PA, USA], immune globulin subcutaneous [human] 20% liquid) has provided an alternative treatment approach by altering the route of administration and concentration of immunoglobulin, which may help address some of these issues. Similar efficacy is seen with SCIg to that of IVIg, but SCIg can be self-administered and is associated with fewer systemic side effects. In the pivotal, Polyneuropathy and Treatment with Hizentra® (PATH) trial (n=172), 0.2 g/kg body weight (bw) or 0.4 g/kg bw, SCIg weekly doses, in patients who had been stabilized on IVIg, reduced the proportion of patients who relapsed or withdrew compared with placebo. Treatment with SCIg also maintained functional ability across multiple secondary endpoints. Systemic adverse reactions were lower than previously seen with IVIg.

Keywords

Chronic inflammatory demyelinating polyneuropathy, intravenous immunoglobulin, subcutaneous immunoglobulin, patient experience

Disclosures: Ericka Simpson has received publishing royalties from McGraw Hill, serves on speakers' bureaus for Alexion and Grifols, holds an endowed chair supported by philanthropic donations, and received payment from CSL Behring for speaking at AAN. Chafic Karam has received payment for consultation from Akcea, Alnylam, Alexion, Biogen, CSL Behring, Cytokinetics, and Genzyme, and received payment from CSL Behring for speaking at AAN.

Acknowledgment: Medical writing support, including preparation of the drafts under the guidance of the authors, was provided by James Gilbart of Touch Medical Communications and funded by CSL Behring.

Review Process: Double-blind peer review.

Compliance with Ethics: This article reports the updated proceedings of a sponsored Industry Therapeutic Update convened at the Annual Meeting of the American Academy of Neurology, Los Angeles, CA, USA, April 23, 2018 and, as such, did not involve any studies with human or animal subjects performed by the authors. Written informed consent was not obtained for the patient narrative included in this report; however, no identifying information or images have been included.

Authorship: The named authors meet the criteria of the International Committee of Medical Journal Editors for authorship for this manuscript, take responsibility for the integrity of the work as a whole and have given final approval for the version to be published.

Received: December 21, 2018

Accepted: January 3, 2019

Citation: US Neurology. 2019;15(Suppl. 2):3–10

Corresponding Author: Ericka Simpson, Houston Methodist Stanley H Appel Department of Neurology, Houston, TX, USA. E: ESimpson@houstonmethodist.org

Support: The publication of this article and the Industry Therapeutic Update on which it reports was supported by CSL Behring. The views and opinions expressed in the article are those of the authors and CSL Behring.

Chronic inflammatory demyelinating polyneuropathy (CIDP) is a rare but challenging neuroimmunologic peripheral nerve disease with a chronic progressive or relapsing-remitting course.^{1,2} Effective maintenance therapies are critical for managing the condition, maintaining a response, and preventing relapse.³ In CIDP, symptoms result from demyelination of the peripheral nerves.⁴ The etiology of the disease is as yet unknown but the pathology is associated with neuroinflammation which may be responsive to immunomodulating agents, suggesting an autoimmune cause.⁵

There are different forms of CIDP. The classic and most common form of CIDP manifests as a loss of strength (usually in proximal and distal limb muscles) and sensation (usually symmetrical and distal). This results in weakness, loss of dexterity and grip strength, as well as gait disturbance and imbalance.^{4,7} The disease occurs most commonly in individuals of 40–60 years of age and has a progressive or relapsing-remitting course. Occasionally, the disease can have a monophasic course. The frequency of these forms was investigated in an epidemiological study (n=165) which found the disease was relapsing-remitting in 25.8%, chronic progressive in 61.9% and monophasic in 12.3% of patients.⁸ The epidemiology of CIDP varies widely in different reports.^{9,10} This may be a result of variable awareness of the condition and diagnostic approaches at different treatment centers. The estimated incidence of CIDP is 0.5–1.6/100,000/year with a prevalence of 0.7–9.0/100,000^{9–11} (equating to an approximate range of 3,250–29,000 people in the USA).

Patients with CIDP bear a severe burden in terms of fatigue, pain, anxiety, depression and disability; the condition also places a burden on family members and caregivers.^{12,13} These and other factors substantially contribute to a poorer quality of life for many patients. The aim of CIDP treatment is to reduce symptoms, improve functional abilities, prevent relapse and maintain long-term remission. Various maintenance therapies can be used to treat CIDP. The oldest are corticosteroids, which decrease inflammation and inhibit the immune system; they remain an important part of the standard of care for long-term treatment of this disease.^{14,15} These are effective and have a low cost. Recent data indicate that corticosteroids can achieve long therapy-free remission in many patients.^{14,16,17} The use of pulsed corticosteroid treatment can provide efficacy and decrease the side effects associated with long-term use.¹⁶

Another widely used class of treatment is immunoglobulins, whose mode of action in CIDP is largely unknown. These are believed to have multiple immunomodulatory effects such as interfering with the complement system and possibly competing with nerve-targeting autoantibodies that may be present in this disease.¹⁸⁻²⁰ These are effective and are perceived to cause fewer side effects than corticosteroids in long-term use; however, there have been no head-to-head studies to support this.¹⁹ Many immunoglobulins, however, have limitations including the need for frequent intravenous (IV) dosing, which is inconvenient and requires administration from healthcare professionals resulting in additional cost. Current guidelines recommend that IV immunoglobulin (IVIg) should be used as a first-line treatment option in CIDP.^{15,21}

Other less frequently used alternatives for CIDP treatment include: cyclophosphamide,²² rituximab,²³ plasmapheresis,^{24,25} and autologous stem cell transplantation.^{4,26} These approaches are usually reserved for treatment-resistant CIDP. Clinical study evidence supporting them comes from small

Table 1: Unmet needs in chronic inflammatory demyelinating polyneuropathy

- More rapid diagnosis in most patients with reliable biomarkers, tests or signs
- Better understanding of disease pathogenesis potentially enabling more
 effective therapeutic approaches
- Prompt commencement of treatment to prevent or retard disease progression
- Availability of effective disease-modifying treatments that inhibit nerve fiber dysfunction or loss and tackle the underlying disease process
- Effective management and strategies to reduce symptoms, especially pain, numbness and disabilities
- Treatments that are tolerable to the patient
- Use of agreed optimal outcome measures to better assess existing and emerging treatments and disease management approaches
- Greater awareness of the disease and the optimal use and limitations of long-term use of current treatments—corticosteroids, immunoglobulin, plasma exchange, and immunosuppressive agents

Source: Allen et al. 2017, 27 Bouchard et al. 1999, 28 Brannagan 2012, 29 Dimachkie & Barohn 2013, 30 Gorson 2012, 7 Ripellino et al. 2014. 31

studies and more extensive evaluation is needed to determine their real benefits. In addition, immunomodulatory agents such as cyclophosphamide have various safety issues,²² while stem cell treatment requires considerable medical resources, and thus are unsuitable for general use in CIDP.

Unmet needs in chronic inflammatory demyelinating polyneuropathy treatment

There are a variety of unmet needs in the effective management of CIDP and these are summarized in *Table 1.27-31* Despite the range of treatments available for CIDP, there is a need for effective therapies that are less burdensome and have fewer side effects compared with those currently available. Treatment with IVIg is commonly used and has demonstrated clinical efficacy over many years, but it has its drawbacks.^{7,22-34} In particular, this treatment has a relatively high risk of various systemic side effects, notably, rash, headache, nausea and diarrhea, some of which can last over an extended period of time.³⁵ In addition, all immunoglobulin products, including subcutaneous formulations, have a risk of serious thromboembolic events.^{36,37} These may limit the tolerability of IVIg and necessitate the use of alternative treatments.

A further drawback is that IVIg requires repeated venous access;³⁸ this can become difficult in patients who have received long-term therapy and patients with limited venous access who potentially need port placement. In addition, patients may require more frequent infusions to manage their disease.³⁸⁻⁴¹ Patients may also have issues with comorbidities and other factors such as hypertension, blood volume management, and thrombosis.⁴²⁻⁴⁷ The logistics of IV infusions are also limitations; patients either need to travel to a treatment center or a nurse needs to visit them at home on a regular basis.^{7,48} The infusion normally takes 4–6 hours but duration can be longer depending on infusion rates and volumes as tolerated, which often interrupts work, parental and social activities.⁷

An alternative that addresses some of the issues arising from IVIg treatment is subcutaneous immunoglobulin (SCIg; Hizentra® [CSL Behring, King of Prussia, Pennsylvania, USA], immune globulin subcutaneous [human] 20% liquid).⁴⁹⁻⁵² This option has been approved for use as maintenance therapy

Table 2: Features of subcutaneous immunoglobulin versus intravenous immunoglobulin in chronic inflammatory demyelinating polyneuropathy treatment

Infusion	Subcutaneous immunoglobulin	Intravenous immunoglobulin
Concentration	20% solution infused subcutaneously	10% solution infused intravenously
Volume infused	Generally smaller amounts* (recommended maintenance dose: 0.2 g/kg bw up to 140 mL/session); maximum 50 mL/site	Larger amounts (typical maintenance dose: 1 g/kg bw)
Frequency of dosing	Administered weekly in 1 or 2 sessions over 1–2 consecutive days	Every 3 weeks
Administration	Can be self-administered after training from an HCP	Requires administration by a trained HCP—usually at a clinic or at home
Duration of infusion	~1 hour (20–50 mL/hour)	~4-6 hours

*Based on an equivalent dose in grams.

bw = body weight; HCP = healthcare professional.

Source: Gorson et al. 2012,7 Hadden & Marreno 2015,33 Misbah et al. 2009,34 CSL Behring 2017,32 CSL Behring 2018.49

Table 3: Characteristics of patients who may be suitable for switching to subcutaneous immunoglobulin treatment for chronic inflammatory demyelinating polyneuropathy

Poor venous access
• High risk for intravenous-related adverse events (e.g. patient with a port)
Requiring more frequent infusions to manage their disease
Having systemic adverse reactions on IVIg (e.g. headache and nausea)
Preference for independence and flexibility (often due to work, travel, responsibilities, lifestyle)
 Lack of reliable access to infusion clinic or home nurse visits (patient living a long distance from clinic, without own transportation, without insurance to cover home visits)
Inconvenience of infusion clinic or home nurse visits (due to unpredictable work or personal schedule, difficulty taking time off from work)

IVIg = intravenous immunoglobulin.

Source: Hadden & Marreno 2015, 33 Misbah et al. 2009, 34 Shapiro 2013.51

in adults with CIDP^{53,54} and has similar efficacy to IVIg.^{51,55-57} Clinical studies show SCIg is associated with fewer systemic side effects, and for many patients may be a more convenient alternative to IVIg for maintenance treatment in CIDP.

Intravenous and subcutaneous immunoglobulin therapies in chronic inflammatory demyelinating polyneuropathy

The features of SCIg compared with IVIg administration are summarized in *Table 2*. The advantages of SCIg over IVIg include:

- No need for IV access
- A smaller volume for infusion based on equivalent dose in grams
- SCIg can be self-administered and the infusion time is shorter (in some cases less than a quarter of the time) providing convenience for the patient.^{33,50-52}

In CIDP, the choice of IVIg or SCIg may be based on patient-specific factors such as occurrence of IVIg-related systemic adverse reactions, ease of venous access, comorbidities, need for greater autonomy, and inability to travel to a distant treatment center.^{33,51,52} The characteristics of patients with CIDP who can be considered appropriate for switching to SCIg are summarized in *Table 3* and the suggested dosing/treatment strategy is given in *Figure 1*. Patients must have responded to, and be stabilized on

Figure 1: Suggested dosing and strategies for switching from intravenous immunoglobulin to subcutaneous immunoglobulin treatment



bw = body weight; CIDP = chronic inflammatory demyelinating polyneuropathy; IVIg = intravenous immunoglobulin; SCIg = subcutaneous immunoglobulin. Source: Based on information in Hizentra® Prescribing Information (CSL Behring 2018).⁴⁹

IVIg therapy, before being considered for switching to SCIg.⁴⁹ When giving SCIg in CIDP, infusions are administered into sites on the abdomen, thigh, upper arm, or side of upper leg/hip using a different site for each infusion.⁴⁹

Figure 2: Headache intensities after treatment with intravenous or subcutaneous immunoglobulin in a study of patients with neurological disorders



*n values represent range in numbers of patients developing headache while on treatment.

Significantly lower intensity of headache in SClg-treated patients compared with IVIg-treated patients (p<0.0001).

In a study of patients with neurological conditions (CIDP, multifocal motor neuropathy, post-polio syndrome, myasthenia gravis, myositis and stiff person syndrome), 59 patients were treated with IVIg and 27 patients were treated with SCIg. Patients treated with SCIg received either Hizentra® or Gammanorm® (16.5% Ig). Hizentra® is only indicated for maintenance therapy in adults with CIDP.

Figure reproduced with permission from Markvardsen et al., 2015.8

CIPD = chronic inflammatory demyelinating polyneuropathy; IVIg = intravenous immunoglobulin; SCIg = subcutaneous immunoglobulin.

Systemic adverse reactions are possible with any immunoglobulin therapy, including SClg, however, there is evidence that the rate of systemic adverse reactions is lower with subcutaneous infusions. Systemic adverse reactions known to occur with IVIg include flushing, fever, muscle aches, tiredness, headache, dizziness, neutropenia, weakness, chest pain, tachycardia, blood pressure changes, aseptic meningitis, thrombosis, and renal failure.^{33,34} A study of patients with neurological diseases (n=86, including patients with CIDP) found a lower frequency and intensity of headache for patients treated with SClg (n=27, day 6 visual analogue scale: 1 mm) compared with those treated with IVIg (n=59, day 4 visual analogue scale: 11 mm) (p<0.0001) (*Figure 2*). A significant advantage was also seen for SClg over IVIg for nausea (p<0.0001).⁵⁸ Although nausea is a less common event with SClg than with IVIg, it can continue for several days after administration. Overall, it has been shown that SClg may result in fewer systemic adverse reactions.^{34,51,59}

It should be noted that thrombosis may occur with immunoglobulin products, including SCIg. Risk factors may include: advanced age, prolonged immobilization, hypercoagulable conditions, history of venous or arterial thrombosis, use of estrogens, indwelling vascular catheters, hyperviscosity, and cardiovascular risk factors. For patients at risk of thrombosis, it is necessary to administer SCIg at the minimum dose and infusion rate practicable. It is also necessary to ensure adequate hydration in patients before administration and to monitor for signs and symptoms of thrombosis and assess blood viscosity in patients at risk for hyperviscosity.⁴⁰

Figure 3: Percentage of subjects who had a chronic inflammatory demyelinating polyneuropathy relapse or were withdrawn for any other reason during the subcutaneous immunoglobulin treatment period in the PATH trial



bw = body weight; ARR = absolute risk reduction; PATH = Polyneuropathy and Treatment with Hizentra® trial.

Source: CSL Behring 2019.60

The Polyneuropathy and Treatment with Hizentra® (PATH) trial—a pivotal study of subcutaneous immunoglobulin in chronic inflammatory demyelinating polyneuropathy

Key evidence supporting SCIg use in the treatment of CIDP has come from the pivotal phase III, Polyneuropathy and Treatment with Hizentra[®] (PATH) trial.^{52,61} This is the largest study of CIDP therapy to date, recruiting, at treatment centers worldwide, a total of 172 patients who were ≥18 years old and had definite or probable diagnosis of CIDP according to the European Federation of Neurological Societies/Peripheral Nerve Society (EFNS/PNS) 2010 criteria.²¹ All patients in the study were required to be dependent on IVIg treatment (i.e., relapsed after stopping treatment and then re-stabilized on IVIg). Participants were stabilized on IVIg during a pre-randomization phase and were then randomized 1:1:1 to 0.2 g/kg body weight (bw) (lowdose), or 0.4 g/kg bw (high-dose) SCIg, or placebo weekly for 24 weeks. The administration of SCIg involved infusion at up to eight infusion sites (2–8) with an average volume of 20 mL (maximum 50 mL) per site with a maximum total volume of 140 mL/session. The median infusion time was approximately 1 hour.^{49,52}

The patient demographics were similar in the three treatment groups. For the 0.2 g/kg bw, 0.4 g/kg bw groups and placebo, the proportions of male patients were 74%, 53%, and 65%, respectively; mean ages were 58.9, 55.2, and 57.6 years, respectively; and mean disease durations were 2.8, 3.3, and 2.7, years, respectively.²⁰

The results of the PATH study demonstrated the efficacy of both SCIg doses for the maintenance of CIDP. Both the 0.2 g/kg bw and 0.4 g/kg bw doses showed superiority over placebo for the primary endpoint: the percentage of patients who relapsed or withdrew from the study (38.6%, 32.8%, and 63.2%, respectively) (*Figure 3*).⁶¹ Absolute risk reduction for the primary endpoint was 25% (p=0.007) and 30% (p=0.001) for the 0.2 g/kg bw and 0.4 g/kg bw doses of SCIg versus placebo, respectively (*Figure 3*).

Adverse reaction	Placebo (n=57)	0.2 g/kg bw SCIg (n=57)	0.4 g/kg bw SCIg (n=58)
	n (%)	n (%)	n (%)
Local reactions	4 (7)	11 (19)	17 (29)
Headache	2 (4)	4 (7)	4 (7)
Fatigue	1 (2)	5 (9)	0
Nasopharyngitis	1 (2)	4 (7)	2 (3)
Upper respiratory tract infection	2 (4)	3 (5)	2 (3)
Fall	0	3 (5)	1 (2)
Back pain	1 (2)	3 (5)	1 (2)
Arthralgia	1 (2)	3 (5)	1 (2)
Pain in extremity	0	1 (2)	3 (5)

Table 4: Local and systemic adverse reactions occurring in \geq 5% of subjects in the PATH trial of subcutaneous immunoglobulin versus placebo in the treatment of chronic inflammatory demyelinating polyneuropathy

bw = body weight; PATH = Polyneuropathy and Treatment with Hizentra® trial; SCIg = subcutaneous immunoglobulin.

Source: van Schaik et al. 2018.5

The relapse sensitivity analysis showed that treatment with SCIg prevented relapse in higher proportions of patients than placebo: for 0.2 g/kg bw, 0.4 g/kg bw, and placebo, rates of patients without relapse were 67%, 81%, and 44%, respectively; absolute risk reduction was 23% (p=0.01) for 0.2 g/kg bw and 37% (p<0.0001) for 0.4 g/kg bw SCIg.⁵²

Among secondary endpoints of the PATH study, SCIg low- and high-dose treatments maintained functional status in various measures compared with the placebo group, for whom these worsened. These parameters included: Inflammatory Neuropathy Rasch-built Overall Disability Scale (I-RODS) (centile score) (overall p=0.0002); dominant and non-dominant grip strength (overall p=0.0223 and p=0.0026, respectively); Inflammatory Neuropathy Cause and Treatment total score (INCAT) (overall p<0.0001) and the Medical Research Council (MRC) sum score (overall p=0.0026).52 An exploratory endpoint investigated ease of use. This was captured with the Treatment Satisfaction Questionnaire for Medication (TSQM; version 1.4) on a 7-point scale, ranging from extremely difficult to extremely easy and was based on last post-dose observation (n=154). This set was dichotomized into "difficult" for the categories extremely difficult, very difficult, and difficult; and into "easy" for the categories somewhat easy, easy, very easy, and extremely easy. Using this approach, 88% of patients rated the technique of SCIg administration easy to learn.52

Patients stabilized on IVIg reported a 3.6-fold lower rate of systemic adverse reactions per infusion after they were switched from IVIg to SCIg.^{52,61} Please see *Table 4* for a list of adverse reactions occurring in greater than or equal to 5% of subjects who received Hizentra® or placebo. Local reactions, headache, fatigue, and nasopharyngitis were increased with SCIg compared with placebo and the majority of events were considered mild to moderate. Adverse reaction rates per infusion for 0.2 g/kg bw SCIg, 0.4 g/kg bw SCIg, and placebo, were: 7.9%, 5.1%, and 3.4%, respectively.^{49,61} Patients reported that the most common local reactions were erythema and swelling; most were considered mild to moderate; frequency and severity decreased over time.

Overall, primary and secondary endpoint findings together with other analyses of the PATH study have provided evidence that SCIg is an effective alternative to IVIg in CIDP maintenance therapy with fewer reported systemic adverse reactions per infusion.

Discussion and future directions

CIDP is a disease that may require long-term maintenance therapy and can be effectively treated and stabilized with immunoglobulin therapy. The evidence from various studies, particularly the pivotal PATH trial, indicates that SCIg is effective as maintenance therapy in adults with CIDP⁵² This efficacy is similar to that seen with IVIg in previous studies. Advantages over placebo were shown in the primary and secondary endpoints of the PATH study and in other analyses. Treatment with SCIg resulted in fewer reported systemic side effects per infusion than IVIg, and does not require venous access. Clinical study data are now available that support the use of SCIg therapy for up to 18 months. Maintenance therapy beyond 18 months should be individualized based upon the patient's response and need for continued therapy.⁴⁹

An advantage of SCIg is that dosing can be more flexible and more frequent than IVIg. Flow rates, infusion sites, and site volumes can be readily altered as needed. The recommended dose of SCIg is 0.2 g/kg bw (1 mL/kg bw) per week. In the PATH study after transitioning from IVIg to SCIg, a dose of 0.4 g/kg (2 mL/kg) bw per week was also safe and effective to prevent CIDP relapse. If CIDP symptoms worsen, consider re-initiating treatment with an IVIg approved for the treatment of CIDP, while discontinuing SCIg. If improvement and stabilization are then observed, consider reinitiating SCIg at the dose of 0.4 g/kg bw per week, administered in two sessions over 1 or 2 consecutive days, while discontinuing IVIg. If CIDP symptoms worsen on the 0.4 g/kg bw per week dose, consider re-initiating therapy with an IVIg product approved for treatment of CIDP, while discontinuing SCIg.⁴⁹ The starting dose and subsequent dose adjustments are subject to physician judgement, relapse control, and tolerability. The benefits of self-administration at home and the lower incidence of systemic adverse effects could be beneficial to patients for whom IVIg presents a treatment or lifestyle burden.

Questions and answers on the use of subcutaneous immunoglobulin (Hizentra®) in chronic inflammatory demyelinating polyneuropathy

Question: Which patients with CIDP are suitable for treatment with Hizentra® (SCIg)?

Answer: Adults whose CIDP is stable with IVIg treatment but have issues or difficulties with such treatment can be considered for switching to SCIg. These issues include:

- Inconvenience of infusion clinic or home nurse visits (due to work, lifestyle, or caregiver schedules)
- Lack of reliable access to infusion clinic or home nurse visits (due to location, lack of transport or insurance not covering home visits)
- Poor venous access, higher risk for IV-related adverse reactions (especially in patients with ports)
- Requiring more frequent infusions to manage disease
- Systemic adverse reactions on IVIg (e.g. headache and nausea)
- Preference for independence.51,59

Question: How and when is a patient started on SCIg? What dose should be given; can the dose be changed as a result of efficacy or tolerability issues? Can the SCIg dose be titrated?

Answer: A patient can be started on SCIg if CIDP is stabilized with IVIg and the physician considers a patient to be suitable for SCIg treatment. Dosing and administration should adhere to the Hizentra® Prescribing Information, which describes infusion procedures in detail.⁴⁹ The recommended dose of SCIg in CIDP is 0.2 g/kg bw/week administered in 1 or 2 sessions over 1 or 2 consecutive days. In the clinical study, after transitioning from IVIg to SCIg treatment, a dose of 0.4 g/kg bw/week was also safe and effective to prevent CIDP relapse. If CIDP symptoms then worsen, re-initiating treatment with an IVIg approved for the treatment of CIDP, while discontinuing SCIg should be considered. If there is improvement and stabilization during IVIg treatment, reinitiating SCIg at 0.4 g/kg bw/week in 1 or 2 sessions over 1 or 2 consecutive days, while discontinuing IVIg can be considered. If CIDP symptoms then worsen on the 0.4 g/kg bw/week dose, re-initiating therapy with IVIg, while discontinuing SCIg should be considered. The patient's clinical response should be monitored and the duration of therapy adjusted based on patient need.

In CIDP, a first SCIg infusion of <20 mL/site at a rate of <20 mL/hr/site is recommended. Subsequent infusions can be <50 mL/site at a rate of <50 mL/hr/site, as tolerated. An example is a 165 lb (75 Kg) adult with CIDP who receives 15 g/75 mL, starting on SCIg at 0.2 g/Kg bw and would infuse at 20 mL/hr/site. Therefore, this patient would need to infuse at four sites which would take approximately 1 hour.⁴⁹

Question: Is SCIg administration easy for the patient or caregiver?

Answer: In the PATH study, patients' ease or difficulty in learning the technique of self-administration of SCIg were rated as either 'difficult' (categorized as: extremely difficult, very difficult, and difficult) or 'easy' (categorized as: somewhat easy, easy, very easy, and extremely easy). Among patients, 88% rated SCIg as one of these four categories of easy to learn.⁵² This was an exploratory endpoint based on the last post-dose observation (n=154) captured using the TSQM version 1.4. All patients or caregivers learned to effectively administer SCIg on their own after \leq 4 training sessions.

Question: How long can a patient receive SCIg treatment?

Answer: Maintenance therapy with SCIg in CIDP has been systematically studied for 6 months and for a further 12 months in a follow-up study. Maintenance therapy beyond these periods should be individualized based upon the patient's response and need for continued therapy.⁴⁹

Question: Can a patient receive SCIg who has not received previous CIDP treatment?

Answer: Treatment with SCIg is currently approved in CIDP only as a maintenance therapy for patients whose disease has been controlled using IVIg, so is not suitable for patients who have received no prior treatment. It is recommended that SCIg therapy is initiated 1 week after the last IVIg infusion.

Question: What adverse reactions are associated with SCIg treatment? **Answer:** In the PATH study, the most common adverse reactions observed in \geq 5% of clinical study subjects receiving SCIg were local reactions (e.g. pruritus, hematoma, erythema, swelling, pain, induration, heat at the infusion site). Systemic reactions (\geq 5%) include: fatigue, headache, arthralgia, back pain, pain in extremity, nasopharyngitis, and upper respiratory infection.^{49,52} It should be noted that all immunoglobulin products carry a risk of thrombosis.

A patient's journey with chronic inflammatory demyelinating polyneuropathy Patient narrative

A 25-year-old female nursing school attendee experienced weakness in her legs and difficulty in grasping, reaching and standing. After 3 months of these symptoms, on one occasion, she needed assistance rising from a seated position. This prompted a visit to her primary care physician who identified neurological deficits. She was referred to a neurologist who made a presumptive diagnosis of Guillain-Barré syndrome.

Her symptoms were stable for 6 months but had worsened by the time of a 12-month follow-up visit and the diagnosis was changed to CIDP. She was prescribed concomitant therapies including a course of IVIg treatments (five treatments within 2 weeks). She reported symptom improvement as regained feelings in her fingers, but after 5–6 weeks the symptoms returned. The patient was offered corticosteroids as an alternative option but declined, being aware of the side effects associated with long-term treatment. She then consulted a CIDP neuromuscular specialist who prescribed IVIg every 3 weeks.

Although the patient experienced an improvement in symptoms, there were systemic adverse reactions, particularly diarrhea and headaches. There were also problems achieving venous access despite good hydration; placement of a central venous catheter was discussed. Additionally, the IVIg treatments were associated with several logistical burdens including regularly missing work due to travel time to the clinic and the duration of each IV infusion being 6–8 hours.

The neuromuscular specialist suggested enrolling in a clinical trial of Hizentra® as a maintenance therapy. After switching to this treatment, she found at-home administration very convenient giving her flexibility and control over her treatment and avoiding the increasing difficulties with venous access. The patient no longer reported headaches following treatment, although mild and manageable diarrhea persisted. She found self-administration to be a very straightforward process and was confident

with the technique after two sessions (It should be noted that in the PATH study, all patients or caregivers learned to effectively administer SCIg on their own after ≤4 training sessions). The patient has a nursing background but non-medical patients can also be trained, and further training and support are available. In those who are unable to self-administer, a caregiver or a nurse can assist. The SCIg infusion duration provided a beneficial interval in her routine when she could relax, watch TV or read. The infusion pump can fit inside loose clothing or can be placed in a bag enabling some movement and with approval from her physician, certain tasks can be carried out while the infusion is in progress.

In her hospital working environment, the patient is able to inform other patients with CIDP about CIDP and available treatments based on her personal experience. Overall, the patient thought that self-administration of SCIg at home was highly advantageous due to the fact that it fit better into her lifestyle.

Physician comment

This testimony emphasizes that CIDP is a chronic disease with variability in presentation and progression and correct diagnosis is frequently delayed.^{2,2,2} It also supports study evidence that IVIg helps fulfill patient needs. IVIg

- 1. Lewis RA. Chronic inflammatory demyelinating polyneuropathy. *Curr Opin Neurol.* 2017;30:508–12.
- Said G. Chronic inflammatory demyelinating polyneuropathy. Neuromuscul Disord. 2006;16:293–303.
- Kleyman I, Brannagan TH 3rd. Treatment of chronic inflammatory demyelinating polyneuropathy. *Curr Neurol Neurosci Rep.* 2015;15:47.
- Burman J, Tolf A, Hagglund H, et al. Autologous haematopoietic stem cell transplantation for neurological diseases. J Neurol Neurosurg Psychiatry. 2018;89:147–55.
- Dalakas MC. Pathogenesis of immune-mediated neuropathies. Biochim Biophys Acta. 2015;1852:658–66.
- Brannagan TH 3rd. Current diagnosis of CIDP: the need for biomarkers. J Peripher Nerv Syst. 2011;16(Suppl. 1):3–13.
- biomarkers. J Peripher Nerv Syst. 2011;16(Suppl. 1):3–13.
 Gorson KC. An update on the management of chronic inflammatory demyelinating polyneuropathy. Ther Adv Neurol Disord 2012;5:359–73
- Chio A, Cocito D, Bottacchi E, et al. Idiopathic chronic inflammatory demyelinating polyneuropathy: an epidemiological study in Italy. *J Neurol Neurosurg Revolution* 2007;78:1349–53.
- study in Italy. J Neurol Neurosurg Psychiatry. 2007;78:1349–53.
 Laughlin RS, Dyck PJ, Melton LJ 3rd, et al. Incidence and prevalence of CIDP and the association of diabetes mellitus. Neurology. 2009;73:39–45.
- Rajabally YA, Simpson BS, Beri S, et al. Epidemiologic variability of chronic inflammatory demyelinating polyneuropathy with different diagnostic criteria: study of a UK population. *Muscle Nerve*. 2009;39:432–8.
- Mathey EK, Park SB, Hughes RA, et al. Chronic inflammatory demyelinating polyradiculoneuropathy: from pathology to phenotype. J Neurol Neurosurg Psychiatry. 2015;86:973–85.
- Merkies IS, Kieseier BC. Fatigue, pain, anxiety and depression in Guillain-Barre syndrome and chronic inflammatory demyelinating polyradiculoneuropathy. *Eur Neurol.* 2016;75:199–206.
- Westblad ME, Forsberg A, Press R. Disability and health status in patients with chronic inflammatory demyelinating polyneuropathy. *Disabil Rehabil*. 2009;31:720–5.
- Dalakas MC, Medscape. Advances in the diagnosis, pathogenesis and treatment of CIDP. Nat Rev Neurol. 2011;7:507–17.
- Patwa HS, Chaudhry V, Katzberg H, et al. Evidence-based guideline: intravenous immunoglobulin in the treatment of neuromuscular disorders: report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology. Neurology. 2012;78:1009–15.
- Press R, Hiew FL, Rajabally YA. Steroids for chronic inflammatory demyelinating polyradiculoneuropathy: evidence base and clinical practice. *Acta Neurol Scand*. 2016;133:228–38.
- Toothaker TB, Brannagan TH 3rd. Chronic inflammatory demyelinating polyneuropathies: current treatment strategies. *Curr Neurol Neurosci Rep.* 2007;7:63–70.
- Eftimov F, Winer JB, Vermeulen M, et al. Intravenous immunoglobulin for chronic inflammatory demyelinating polyradiculoneuropathy. *Cochrane Database Syst Rev.* 2013;CD001797.
- Oaklander AL, Lunn MP, Hughes RA, et al. Treatments for chronic inflammatory demyelinating polyradiculoneuropathy (CIDP): an overview of systematic reviews. *Cochrane Database Syst Rev.* 2017;1:CD010369.
- 20. Yu Z, Lennon VA. Mechanism of intravenous immune globulin therapy in antibody-mediated autoimmune diseases.

N Engl J Med. 1999;340:227–8.

- 21. Van den Bergh PY, Hadden RD, Bouche P, et al. European Federation of Neurological Societies/Peripheral Nerve Society guideline on management of chronic inflammatory demyelinating polyradiculoneuropathy: report of a Joint Task Force of the European Federation of Neurological Societies and the Peripheral Nerve Society - first revision. *Eur J Neurol.* 2010;17:356–63.
- Good JL, Chehrenama M, Mayer RF, et al. Pulse cyclophosphamide therapy in chronic inflammatory demyelinating polyneuropathy. *Neurology*. 1998;51:1735–8.
- Querol L, Rojas-Garcia R, Diaz-Manera J, et al. Rituximab in treatment-resistant CIDP with antibodies against paranodal proteins. Neurol Neuroimmunol Neuroinflamm. 2015;2:e149.
- Hahn AF, Bolton CF, Pillay N, et al. Plasma-exchange therapy in chronic inflammatory demyelinating polyneuropathy. A double-blind, sham-controlled, cross-over study. *Brain*. 1996;119:1055–66.
- Mehndiratta MM, Hughes RA, Pritchard J. Plasma exchange for chronic inflammatory demyelinating polyradiculoneuropathy. *Cochrane Database Syst Rev.* 2015;CD003906.
- Rajabally YA. Unconventional treatments for chronic inflammatory demyelinating polyneuropathy. *Neurodegener Dis Manag.* 2017;7:331–42.
- Allen JA, Gelinas DF, Lewis RA, et al. Optimizing the use of outcome measures in chronic inflammatory demyelinating polyneuropathy. US Neurol. 2017;13:26–34.
- Bouchard C, Lacroix C, Plante V, et al. Clinicopathologic findings and prognosis of chronic inflammatory demyelinating polyneuropathy. *Neurology*. 1999;52:498–503.
- Brannagan TH 3rd. Current issues in peripheral neuropathy. J Peripher Nerv Syst. 2012;17(Suppl. 2):1–3.
- Dimachkie MM, Barohn RJ. Chronic inflammatory demyelinating polyneuropathy. *Curr Treat Options Neurol.* 2013;15:350–66.
- Ripellino P, Fleetwood T, Cantello R, et al. Treatment of chronic inflammatory demyelinating polyneuropathy: from molecular bases to practical considerations. *Autoimmune Dis*. 2014;2014:201457.
- CSL Behring. Privigen[®], Immune Globulin Intravenous (Human), 10% Liquid Full Prescibing Information. 2017. Available at: http:// labeling.cslbehring.com/PI/US/Privigen/EN/Privigen-Prescribing-Information.pdf (accessed May 17, 2018).
- Hadden RD, Marreno F. Switch from intravenous to subcutaneous immunoglobulin in CIDP and MMN: improved tolerability and patient satisfaction. *Ther Adv Neurol Disord*. 2015;8:14–9.
- Misbah S, Sturzenegger MH, Borte M, et al. Subcutaneous immunoglobulin: opportunities and outlook. *Clin Exp Immunol*. 2009;158(Suppl. 1):51–9.
- Guo Y, Tian X, Wang X, et al. Adverse effects of immunoglobulin therapy. Front Immunol. 2018;9:1299.
- Ammann EM, Haskins CB, Fillman KM, et al. Intravenous immune globulin and thromboembolic adverse events: a systematic review and meta-analysis of RCTs. *Am J Hematol.* 2016;91:594–605.
- Berger M. Adverse effects of IgG therapy. J Allergy Clin Immunol Pract. 2013;1:558–66.
- Berger M, Allen JA. Optimizing IgG therapy in chronic autoimmune neuropathies: a hypothesis driven approach. *Muscle Nerve*. 2015;51:315–26.
- 39. Broyles R, Rodden L, Riley P, et al. Variability in intravenous

treatment, however, is often associated with flu-like symptoms, headache, nausea, diarrhea, and fatigue. $^{\scriptscriptstyle 33,35,58}$

The testimony also highlights the main reasons why patients decide to switch to SCIg from IVIg, which include: seeking greater control and freedom, having poor venous access, experiencing IVIg-related side effects or requiring more frequent infusions to manage the disease.^{33,51} When managing patients with CIDP who are receiving IVIg treatment, it is important to regularly ask them about their condition and the treatment effects. If patients have issues with this treatment, such as headaches, the physician could then recommend alternative options such as a trial switch to SCIg.

With SCIg, this patient reported some diarrhea but had fewer or no headaches or nausea which accords with experiences of other patients who switched to SCIg. The patient also found that self-administration at home was convenient and easy to learn. Although she is a nurse and experienced, patients unfamiliar with the treatment can be trained and are offered continued support during their treatment. The dosing calculator on the Hizentra® website and the apps help physicians correctly determine what dose to administer to each patient depending on patient criteria.

immunoglobulin G regimens for autoimmune neuromuscular disorders. *Postgrad Med*. 2013;125:65–72.

- Kuitwaard K, van Doorn PA, Vermeulen M, et al. Serum IgG levels in IV immunoglobulin treated chronic inflammatory demyelinating polyneuropathy. J Neurol Neurosurg Psychiatry. 2013;84:859–61.
 Rajabally YA, Wong SL, Kearney DA. Immunoglobulin G level
- Rajabally YA, Wong SL, Kearney DA. Immunoglobulin G level variations in treated chronic inflammatory demyelinating polyneuropathy: clues for future treatment regimens? J Neurol. 2013;260:2052–6.
- Dalakas MC. The use of intravenous immunoglobulin in the treatment of autoimmune neuromuscular diseases: evidence-based indications and safety profile. *Pharmacol Ther*. 2004;102:177–93.
- Donofrio PD, Brill V, Dalakas MC, et al. Safety and tolerability of immune globulin intravenous in chronic inflammatory demyelinating polyradiculoneuropathy. Arch Neurol. 2010;67:1082–8
- Flannery MT, Humphrey D. Deep venous thrombosis with pulmonary embolism related to IVIg treatment: a case report and literature review. Case Rep Med. 2015;2015:971321.
- Marie I, Cherin P, Michallet M, et al. Management of adverse effects related to human immunoglobulin therapy: recommendations for clinical practice. *Rev Med Interne*. 2017;38:312–9.
- Marie I, Maurey G, Herve F, et al. Intravenous immunoglobulinassociated arterial and venous thrombosis; report of a series and review of the literature. Br J Dermatol. 2006;155:714–21.
- 47. Pierce LR, Jain N. Risks associated with the use of intravenous immunoglobulin. *Transfus Med Rev.* 2003;17:241–51.
- Gold R, Stangel M, Dalakas MC. Drug insight: the use of intravenous immunoglobulin in neurology-therapeutic considerations and practical issues. *Nat Clin Pract Neurol*. 2007;3:36–44.
- CSL Behring. Hizentra® immune globulin subcutaneous (human) (IGSC), 20% (iquid - Full presribing information. 2018. Available at: http://labeling.cslbehring.com/PI/US/Hizentra-Prescribing-Information.pdf (accessed May 18, 2018).
- Lee DH, Linker RA, Paulus W, et al. Subcutaneous immunoglobulin infusion: a new therapeutic option in chronic inflammatory demyelinating polyneuropathy. *Muscle Nerve*. 2008;37:406–9.
- Shapiro RS. Why Luse subcutaneous immunoglobulin (SCIG). J Clin Immunol. 2013;33(Suppl. 2):S95–8.
 van Schaik IN, Bril V, van Geloven N, et al. Subcutaneous
- Van Schaik IN, Brill V, Van Geloven N, et al. Subcutaneous immunoglobulin for maintenance treatment in chronic inflammatory demyelinating polyneuropathy (PATH): a randomised, double-blind, placebo-controlled, phase 3 trial. *Lancet Neurol.* 2018;17:35–46.
- European Medicines Agency. EMA/CHMP/48689/2018 Hizentra human normal immunoglobulin. 2018. Available at: https://www. ema.europa.eu/documents/smop/chmp-post-authorisationsummary-positive-opinion-hizentra-ii-0087_en.pdf (accessed December 4, 2018).
- Moore KN, Mirza MR, Matulonis UA. The poly (ADP ribose) polymerase inhibitor niraparib: Management of toxicities. *Gynecol Oncol*. 2018;149:214–20.
- Cocito D, Serra G, Falcone Y, et al. The efficacy of subcutaneous immunoglobulin administration in chronic inflammatory demyelinating polyneuropathy responders to intravenous

immunoglobulin. J Peripher Nerv Syst. 2011;16:150–2. 56. Markvardsen LH, Debost JC, Harbo T, et al. Subcutaneous

- Markvarusen L.H., Debos ID, Harbo I, et al. Subcutatieous immunoglobulin in responders to intravenous therapy with chronic inflammatory demyelinating polyradiculoneuropathy. *Eur J Neurol.* 2013;20:836–42.
- Markvardsen LH, Sindrup SH, Christiansen I, et al. Subcutaneous immunoglobulin as first-line therapy in treatment-naive patients with chronic inflammatory demyelinating polyneuropathy: randomized controlled trial study. *Eur J Neurol* 2017;24:412–8
- randomized controlled trial study. *Eur J Neurol.* 2017;24:412–8. 58. Markvardsen LH, Christiansen I, Andersen H, et al. Headache and

nausea after treatment with high-dose subcutaneous versus intravenous immunoglobulin. *Basic Clin Pharmacol Toxicol*. 2015;117:409–12.

- ZU15, 117.409-12.
 Ryan M, Ryan SJ. Chronic inflammatory demyelinating polyneuropathy: considerations for diagnosis, management, and population health *Am J Manag Care* 2018;24:S371-9
- population health. Am J Manag Care. 2018;24:S371–9.
 60. CSL Behring, Hizentra® Immune Globulin Subcutaneous (Human) 20% Liquid - CIDP efficacy and safety - Important safety information 2019. Available at: www.hizentra.com/hcp/efficacysafety/cidp (accessed May 30, 2019).
- van Schaik IN, Mielke O; PATH study group. Intravenous versus subcutaneous immunoglobulin - Authors' reply. *Lancet Neurol.* 2018;17:393–94.
- Al-Tahan AM, Asfina KN, Al-Moallem MH. Diagnostic and management difficulties of chronic inflammatory demyelinating polyradiculoneuropathy. *Neurosciences (Riyadh)*. 2008;13:291–5.
- CSL Behring, Hizentra dosing and self-administration information. 2018. Available at: www.hizentra.com/dosing (accessed May 18, 2018).

The White House Mill Road Goring-On-Thames RG8 9DD UK

Tel.: +44 (0) 207 193 5482 E-mail: info@touchmedicalmedia.com www.touchNEUROLOGY.com



www.touchmedicalmedia.com